
KNOCK OUT CORROSION
UNDERSTAND INDUSTRIAL
WASTEWATER TREATMENT

CONSIDER PROCESS COLORIMETRIC/
PHOTOMETRIC ANALYZERS

PROPERLY SELECT
VACCUM PUMP MOTORS

Diverse research seeks insights
for understanding and combat ing
the pervasive problem

M
A

Y
 2

0
1

8

 E FFORTS  P IN  DOWN

CORROSION

CP1805_Cover_final_v1.indd  1 4/25/18  12:03 PM



CP1805_FPA.indd   2 4/24/18   3:42 PM



SUPERIOR SPRAY. SERIOUS RESULTS.

MINIMIZE

CLOGGING

Extend the time between maintenance
with nozzles made from wear-resistant
materials, like our FloMax® nozzles
available in reaction-bonded silicon
carbide, ceramic and more. Lower costs
by using SteamMax™ nozzles that use
plant steam instead of compressed air.
[...]
chemical structures. Chemical meth-
ods include chemical precipitation,
chemical oxidation or reduction, for-
mation of an insoluble gas followed by
stripping, and other chemical reactions
that involve exchanging or sharing
electrons between atoms. Biological
methods rely upon living organisms

using organic or, in some instances,
inorganic substances for food.

Biological treatment is more widely
used than any other option where rea-
sonably complete treatment is required.
It most often serves as the secondary
treatment stage to remove major por-
tions of contamination. Other processes
handle primary and tertiary treatment
to complete the removal of solids and
other pollutants.

THE CHALLENGE

Some industrial wastewaters are rich in
organics and easily biodegradable while
others are nutrient deficient, inhibiting
or preventing biodegradability. Total
dissolved solids and contamination
may exceed by many times the levels
found in domestic sewage. Industrial
wastewaters often also have pHs well
beyond the range of 6–9 and may con-
tain high concentrations of dissolved
metal salts. To further complicate mat-
ters, wastewater flows and characteris-
tics within a plant also can vary with
time because of campaign manufactur-
ing or slug discharges on top of the
usual discharges. In addition, spillages
and dumping that occasionally may
occur very adversely can impact the
performance of the plant’s wastewa-
ter treatment plant. Consequently,
it’s always prudent to carefully assess
current wastewater and its treatment
requirements rather than relying on the

past situation. An understanding of the
nature of the plant’s operations is vital.

One key parameter for wastewa-
ter is its biochemical (or biological)
oxygen demand (BOD). This is the
amount of dissolved oxygen needed by
aerobic biological organisms to break
down organic material present in a
given wastewater sample at a certain
temperature over a specific time period.
Therefore, BOD indicates indirectly
the amount of organic compounds in
wastewater. The BOD most commonly
is expressed in milligrams of oxygen
consumed per liter of sample during 5
days of incubation at 20°C.

Another key parameter is chemi-
cal oxygen demand (COD), which
indirectly specifies the amount of or-
ganic compounds in the wastewater. It
indicates oxygen consumption and also
is given in mg/L.

Both BOD and COD measure the
amount of organic compounds in waste-
water. However, COD is less specific
because it measures everything that can
be chemically oxidized rather than just
levels of biodegradable organic matter.
You can estimate the biodegradability of
wastewater by considering its COD and
corresponding BOD.

PRIMARY TREATMENT

Removing large, suspended and float-
ing solids is the focus of the first stage
of wastewater treatment. However,

UNDERSTAND INDUSTRIAL

WASTEWATER TREATM
A variety of techniques play roles in removing contamination | By Amin Almasi, mechanical consultant

CP1805_26_31_MaintOps.indd  26 4/24/18  3:20 PM

 27 CHEMICALPROCESSING.COM  MAY 2018

before such treatment takes place, the
plant wastewaters usually first go to
an equalization tank or system, which
acts as a buffer and normalizes varying
flow and contamination loads. It’s al-
ways best to use a single large concrete
tank to which an appropriate coat-
ing has been applied. This tank most
often is sized based on the difference
between expected peak and average
flows, with a capacity of 4–8 hours’
worth of difference common.

From the equalization tank, the
raw wastewater goes for primary treat-
ment. This usually includes screening
to trap solid objects, sedimentation by
gravity to remove suspended solids and
some adjustments. Primary treatment
sometimes is referred to as “mechanical
treatment” because it relies on mechani-
cal methods, although chemicals often
are used to accelerate the sedimenta-
tion process. The design for a primary
treatment facility most often includes
neutralization (i.e., pH adjustment),
coagulation, flocculation and dissolved
air flotation (DAF).

The main purpose of primary
treatment is to remove colloidal solids,
emulsified oil and a small portion of
BOD and COD. Primary treatment can
reduce BOD of the incoming industrial
wastewater by around 20–30 % and the
total suspended solids by some 50–65%.

Neutralization. Usually, wastewater
must have its pH adjusted so that sub-

TMENT

RELATED CONTENT ON CHEMICALPROCESSING.COM
“Wastewater Treatment Gets a New Spin,” http://bit.ly/2HpdgJZ

“More Efficient Wastewater Treatment Looms,” http://bit.ly/2v1RHwi

“Biological Wastewater Treatment: Really Get Bugged,” http://bit.ly/2GQdoBc

“Wastewater Treatment Method Saves Energy,” http://bit.ly/2HbImam

“Don’t Waste Energy with Wastewater,” http://bit.ly/2GMIkGd

“Oxygen Improves Performance of Wastewater Treatment Plant,” http://bit.ly/2JzJm6l

“Make the Right Moves with Belt Conveyors,” http://bit.ly/2qnxGLn

“Vanquish Vertical Pump Vexations,” http://goo.gl/YQqu6B

“Deftly Deal with Dust,” http://goo.gl/dZtf3C

“Size Up Size Reduction,” http://goo.gl/phTdCY

“Choose the Right Grinding Mill,” http://goo.gl/mTbWk3

“Be Clear about Clarifiers,” http://goo.gl/HEJTkc

“Select the Right Sealless Pump,” http://goo.gl/lnonFi

“Make Success With Centrifugal Blowers a Breeze,” http://goo.gl/zORhMk

“Take Advantage of Liquid-Ring Compressors,” http://goo.gl/XYWSxX

“Consider Gas Engines,” http://goo.gl/6OFuI5

“Pick the Proper Valve,” http://goo.gl/VmiYGT

“Master Metering Pumps,” http://goo.gl/bWJCqV

“Get Up to Speed on Gear Pumps,” http://goo.gl/ccL4tk

“Mind Piping System Mechanics,” http://goo.gl/Ni3pmw

“Count on Steam Turbines,” http://goo.gl/3pG7Nl

“Make the Most of Centrifugal Pumps,” http://goo.gl/izrF4B

“Investigate Integrally Geared Compressors,” http://goo.gl/VOk5F0

“Get Up to Speed on Axial Compressors,” http://goo.gl/jYQbrP

“How Much Will Your Compressor Installation Cost?,” http://goo.gl/KKTSKp

“Head Off Hassles During Startup,” http://goo.gl/6haqKk

“Apply Wet Screw Compressors Wisely,” http://goo.gl/X2rf4R

“Select the Right Centrifugal Compressor,” http://goo.gl/cmpIim

“Take Advantage of Gas Turbines,” http://goo.gl/a4ViHp

“Keep Out of Hot Water,” http://goo.gl/lxJKWy

“Choose the Correct Turbo-Compressor,” http://goo.gl/2iv63s

“Put the Right Spin on Rotating Equipment Revamps,” http://goo.gl/X9RGi5

CP1805_26_31_MaintOps.indd  27 4/25/18  11:54 AM



MAY 2018    CHEMICALPROCESSING.COM       28  

sequent operations such as downstream 
biological treatment can take place at 
optimum pH. Therefore, the wastewater 
passes to a neutralization system that 
corrects its pH. This system generally 

involves multiple neutralization tanks; 
common configurations are “3+1” (3 
operating + 1 standby), “5+1” (5 operat-
ing + 1 standby) and “7+1” (7 operating 
+ 1 standby). Injection of chemicals such 

as a caustic soda or sulfuric acid solution 
adjusts the pH to the desired level.

Sensors installed at the inlet and 
outlet of the neutralization tank (a 
minimum of one sensor in each loca-
tion) measure the pH of the wastewater. 
A controller uses these readings to 
automatically adjust a dosing pump to 
achieve the desired final pH (typically, 
6.7–8.3 with an optimum of 6.9–7.4).

The neutralization-chemical system 
consists of storage and mixing tanks 
and other equipment such as agitators 
necessary to reduce the concentra-
tion of the chemical and prepare it for 
injection. Dosing pumps are deployed 
in a “1+1” arrangement (1 operat-
ing + 1 standby) for each chemical. 
Often positive displacement pumps 
handle these services. However, these 
sometimes can pose maintenance and 
reliability issues. A variable-speed-
drive centrifugal pump often offers 
an attractive alternative that provides 
reliability and high performance.

Coagulation and flocculation. 
Wastewater from the neutralization 
tank usually flows by gravity into co-
agulation tanks for removal of colloidal 
solids. Coagulation is a quick process, 
requiring a relatively low retention 
time of 2–5 min. There commonly are 
multiple rectangular coagulation tanks 
made of reinforced concrete with proper 
coating; each contains a few agita-
tors that provide high-energy mixing. 
Large plants often use configurations 
such as “7+1” (7 operating + 1 standby) 
or “9+1” (9 operating + 1 standby) or 
similar. For instance, a treatment plant 
of 3,000-m3/hr total capacity employed 
“7+1” tanks, each of 16 m3 capacity, to 
achieve retention time of more than 2.2 
minutes. Some large plants have used 
retention times as low as 1.5 min and 
certain radical designs propose times as 
low as 1 min. However, low retention 
times can pose risks. Generally, it’s wise 
to keep retention times above 2 min.

A coagulant solution (typically poly-
mer based) usually is injected automati-
cally by dosing pumps (“1+1” configura-

• No Corrosion or Contamination
• No Chemical Absorption or Wicking
• No Tearing, Cracking or Peeling
• No Significant Abrasion

Each Vanton thermoplastic pump features 
wet-end components that are inert to 
corrosive chemicals across the full spectrum 
of pH, will not contaminate ultra-pure 
liquids, and are also abrasion resistant.

Handling flows to 1150 gpm (261 m3/h) heads
to 185 ft. (56 m) and temperatures to 275o F
(135o C), Vanton pumps are ideal for:

• Chemical Transfer • Lift Stations
• Neutralization • Odor Control
• Dosing • Recirculation
• Effluent Control • OEM Applications

vanton.com

The Key to Ending your Pumping Problems

The Vanton AdVantage

Sump-Gard®

Vertical Centrifugal 
Pumps

Chem-Gard®

Horizontal Centrifugal
Pumps

Flex-I-Liner®

Rotary Peristaltic
Pumps

Pump/Tank
Non-metallic 

Systems

PUMP & EQUIPMENT CORPORATION

e-mail: mkt@vanton.com • 908-688-4216

Vanton_key_ChemProc_Layout 1  12/29/14  1:43 PM  Page 1

CP1805_26_31_MaintOps.indd   28 4/24/18   3:20 PM



 29 CHEMICALPROCESSING.COM  MAY 2018

tion); most often stroke variation adjusts
injection. Modern plants automatically
control injection rate according to in-
coming flow rate based on a more or less
fixed chemical concentration, prelimi-
narily defined through site experimental
tests and adjustable during normal plant
operation. Coagulant aid can be added
to the wastewater stream to facilitate
separation of solids.

Wastewater from coagulation tanks
most often flows by gravity into the floc-
culation system (tanks) where agglomera-
tion of flocculent formed during coagula-
tion process takes place. Anionic polymer
usually serves as flocculent. Flocculation
is a process of slow mixing with retention
times of 12–40 min. Some designs for
large plants have used lower retention
times, say, 9–10 minutes, but typically
times of 11, 12 or 15 min. are recom-
mended. It is a process that requires less
energy for agitation than coagulation.

Dissolved air flotation. Wastewater
from flocculation passes by gravity into a
DAF clarifier system. Its main purpose is
to remove the suspended solids, emulsi-
fied oil, grease and some portions of
BOD and COD from the wastewater.
Elimination occurs through the action
of micron-sized air bubbles. These are
created by dissolving air in wastewater
under pressure and then reverting to
atmospheric pressure in DAF clarifiers.
The millions of micron-size air bubbles
released attach to the contaminants,
decreasing their effective density and
thus causing them to float on the surface
to form a concentrated sludge blanket.
A skimming device removes the floating
sludge, which then go to sludge treat-
ment units for processing. A common
design uses a separate pressure vessel for
compressed air introduction. DAF clari-
fiers operate effectively over a wide range
of hydraulic and contamination loading.

SECONDARY TREATMENT

Often considered the heart of the treat-
ment plant, its major purpose is to re-
move biodegradable organics (expressed
as BOD, COD, etc.) and ammonia.

Secondary (or biological) treatment uses
microbes to consume dissolved organic
matter that escapes primary treatment,
converting it to carbon dioxide, water
and energy for microbe growth and re-

production. After this biological process,
the stream goes to additional settling
tanks (“secondary” clarifiers or sedi-
mentation vessels) to eliminate more of
the suspended solids. Well designed and

TWO PEAS... ONE POD

YOUR SINGLE SOURCE FOR
ON-SITE HYDROGEN PRODUCTION.
Nel Hydrogen and Proton OnSite® have merged to form
the world’s largest hydrogen electrolyser manufacturer.
• Alkaline and Proton® PEM Technologies

• Consistent High Purity and Pressure
• Eliminates Tube Storage

and Delivery Issues
• Scale to Match Any Chemical

or Petrochemical Application
Visit us on-line or call
for a consult with one of
our sales engineers today.

www.ProtonOnSite.com ACHEM
A – Ju

ne 
11-15

Hall 9
.2 D12

CP1805_26_31_MaintOps.indd  29 4/24/18  3:21 PM



MAY 2018  CHEMICALPROCESSING.COM 30

functioning secondary treatment can remove about 85–90% of
the suspended solids and BOD. Technologies employed include
the activated sludge process, which is the most commonly used
method, as well as variants of pond and constructed wetland
systems, trickling filters and other forms of treatment that rely
on biological activity to break down organic matter.

An activated-sludge train usually is divided into an
aeration section for BOD removal and nitrification, and an
anoxic section for denitrification. In the aeration section,
compressed air passes through the wastewater. Dissolved
oxygen from the compressed air acts as a respiratory source
for aerobic bacteria present in wastewater that decompose the
organic load (expressed as BOD and COD) and ammonia
to carbon dioxide and nitrates, respectively. In the anoxic
section, bacteria use the oxygen in nitrates as a respiratory
source, thus converting the nitrates to nitrogen gas.

In practice, denitrified wastewater from the anoxic tank
flows downstream to the aeration (or BOD-removal) tank
where aerobic bacteria decompose the organic load and
ammonia present using dissolved oxygen supplied by air
blower(s). The treated effluent from the aeration tank usually
flows by gravity to a secondary clarifier, which most often is
a gravity clarifier. Here, sludge is removed from the treated
effluent, which then passes to tertiary treatment. A portion
of the sludge gets recycled to the anoxic section to provide
nitrates for denitrification. This recirculation keeps effluent
nitrates’ concentration below the required limits. The remain-
ing portion of sludge goes to sludge treatment facilities.

Biological treatment usually consists of multiple streams,
say, 4, 6 or 8 trains, with a proper safety factor (for instance,

The Model 1078 Vacu-Gard is a pilot-operated
valve, specifically designed to reduce blanketing
gas losses on low-pressure storage tanks.

MODEL
1078 ›

The Model 521 is a sliding stem, globe style, bellows
sealed, pneumatically actuated control valve
designed for maximum corrosion resistance in pure
chemical service.

‹ MODEL
521

The Model 987 is a pneumatic control valve designed to
control moderate to severe corrosive applications but
may be applied in general service applications also.

‹ MODEL
987

The Model 3100 is a pressure/vacuum vent designed
to vent the tank vapor away to atmosphere and to
relieve vacuum pressure within the tank.  The 3100
is a weight loaded style.

MODEL
3100 ›

MODEL
1049 ›

The Model 1049 Secure-Gard is a pilot-operated vent
valve intended for installation on atmospheric and
low-pressure storage tanks, vapor recovery systems,
and process systems.

OVER EVERY ASPECT OF
YOUR CHEMICAL OPERATION

PRECISE CONTROL

For immediate access to our product resource files, visit

Cashco, Inc.
P.O. Box 6 • Ellsworth, KS  67439-0006

Ph. (785) 472-4461 • Fax: (785) 472-3539

www.cashco  com
Innovative Solutions

Figure 1. Use of such a unit for tertiary treatment of wastewater is becoming popular.

REVERSE OSMOSIS

CP1805_26_31_MaintOps.indd  30 4/24/18  3:21 PM



 31   CHEMICALPROCESSING.COM    MAY 2018

1.5 or more) to ensure the biological 